
  

 

 
 
 

McGee Bend Regional Wastewater System 
Planning Report and Recommendations 

 
 

 
 
 

ANGELINA & NECHES RIVER AUTHORITY 
 
 
 

 
 
 
 

Prepared by 
Lockwood, Andrews, & Newnam, Inc. 

 
 
 
 

October 31, 2008 
 



McGee Bend Regional Wastewater System Planning Report  

i 



McGee Bend Regional Wastewater System Planning Report  

ii 

 
TABLE OF CONTENTS 

TABLE OF CONTENTS.................................................................................................... ii 
I. Introduction................................................................................................................ 1 
II.  Study Area and Potential Regional Participants ........................................................ 3 
[...]
McGee Bend System, the opportunity for cost-effective gravity sewer was optimized to 

the degree that the elevation and grade changes would allow. 

 

The proposed McGee Bend System relies on a series of lift stations and force mains 

where wastewater has to be conveyed against gravity or uphill.  A number of the 

conveyance sections in the system require the use of lift stations and force mains.  Even 

though a forced wastewater system will have lower capital cost based on lower 

excavation depths for the pipeline and often smaller pipeline diameters, the required lift 

stations often offset any capital costs with operations and maintenance cost differences.  



McGee Bend Regional Wastewater System Planning Report  

Lockwood, Andrews & Newnam, Inc. 21 Final Report 

One disadvantage to the force main system is that tying into the system requires 

wastewater collection laterals to discharge into the lift station.  Tying into a force main is 

not recommended because it could cause operational hazards and unsafe velocities in the 

force main.  Table 5 shows the criteria used to determine a feasible design for a regional 

wastewater conveyance system. 

 

Table 5. Wastewater Conveyance Design Criteria 
 Criteria Advantage  
Gravity Sewer • Maximum 30 feet in depth 

• Minimum slope based on TCEQ 
• Opportunity for lateral tie-ins 
 

• Cost increases  for gravity at 
depths greater than 30 deep 

• Reduces depth of sewer 
• Allow participants to tie-in at 

gravity sections 
Force Main and Lift Stations • 3 to 6 feet in depth 

• Opportunity for lateral tie-ins 
 

• Less expensive for excavation 
• Allow participants to tie-in at 

lift stations only 
 

 

Collection Systems 

Since most of the residential units are on septic systems, community wastewater 

collection systems will be required to connect individual household to the transmission 

main.  Collection systems for the Brookeland community, the City of Browndell, 

Lakeland, Rayburn 100, and Mulberry Beach subdivisions will need to be built for tie-in 

to the system.  Forest Hills subdivision and parts of Rayburn Country MUD already have 

collection systems in place.  The collection systems for each participant can only tie into 

the transmission main at predetermined points of entry at specific gravity sections of pipe 

or at a lift station.  For the McGee Bend system, no collection systems were tied into a 

force main directly.   

 

As part of the wastewater collection system, it was determined that a phased approach for 

the collection could be implemented to correlate with growth in the study area.  The 

phasing set the water quality protection of Sam Rayburn Reservoir as a first priority.  The 

respective collection systems will be owned, operated and maintained by each 

participant.  

 



McGee Bend Regional Wastewater System Planning Report  

Lockwood, Andrews & Newnam, Inc. 22 Final Report 

The terrain of the study area makes a conventional gravity fed sewer collection system 

impractical.  In many of the subdivisions located in the Study Area, particularly those 

near the shoreline of the reservoir itself, the frequent elevation changes make the 

conventional application of gravity sewer cost prohibitive.  In many cases, to meet 

minimum requirements on pipe slope and cover, a gravity collection system may cause 

parts of the transmission main to be at depths greater than 30-feet, thereby increasing the 

construction cost of the project.   

 

It was determined that low pressure systems would be a more viable option for sewer 

collection systems than the conventional gravity alternative.  For the existing 

subdivisions in the study area that are currently using septic tank systems, it is 

recommended that a grinder pump system be used as the low-pressure system.   

 

The low pressure sewer system contains a grinder pump station at each customer 

connection.  The grinder pump will turn on or off depending on the sewage level in the 

pump station.  In many applications septic tanks can be converted to a grinder pump unit 

connected to the low pressure sewer system.  Table 6 below shows the number of low 

pressure connections based on LUEs per phase for individual subdivisions. 

 

Table 6. Low Pressure System Connections 

Area/Subdivision Phase I Phase II 
Brookeland 66 147 
Mill Creek Park (USACOE) 13 0 
Lakeland 77 77 
Rayburn 100 88 0 
City of Browndell 18 106 
Mulberry Beach 0 38 

 



McGee Bend Regional Wastewater System Planning Report  

Lockwood, Andrews & Newnam, Inc. 23 Final Report 

Wastewater Treatment Phasing  

The regional wastewater treatment plant will facilitate the treatment of the collected 

wastewater from the transmission system.  The operation and maintenance of the 

wastewater treatment plant should be conducted through a regional non-participant 

governmental entity.   

 

In order to meet the project’s goal of discharging treated wastewater below the Sam 

Rayburn Reservoir Dam, the plant will need to be sited below RR 255.  The treated 

wastewater will discharge into a tributary of Beef Creek.  

 

The wastewater treatment plant should be permitted during Phase I for 0.50 MGD 

average annual daily flow with Phase II permitted for 0.75 MGD, with the long term 

potential to expand facilities on the plant site to 1.5 MGD.  The design flow in the final 

phase would be 1.5 MGD with a two hour peak of 7.1 MGD.  Table 3 shows the phasing 

design points for the WWTP.   

 

The three design points for the WWTP show the three potential phases for the plant.  

Cost alternatives were provided for both Phase I and Phase II of the plant.  The regional 

system should be evaluated at the time of Phase II to determine the need and associated 

cost for the Final Phase.  Cost for the Final Phase was not determined in this report 

because of many unknowns relating to population growth and density in the study area 

and inability to predict construction costs for 2060.  

 

The plant should be built with the capabilities of treating to high quality effluent and to 

produce Class A or Class B biosolids.  The wastewater treatment plant should be 

designed in accordance to TCEQ 217 Design Criteria for Sewerage Systems.  

 

General Process Flow Options 

The main wastewater treatment plant will be built in two phases to help better appropriate 

costs over time.  The final phase will upgrade the plant and associated costs of any 

additional or updated processes should be determined during Phase II. The wastewater 



McGee Bend Regional Wastewater System Planning Report  

Lockwood, Andrews & Newnam, Inc. 24 Final Report 

treatment plant will be a biological nutrient reactor (BNR) oxidation ditch process.  Each 

unit process should have a parallel process unit in order to create redundancy in the 

treatment system.  The process flow diagram is shown in Figure 5.   

 

Each unit process or operation will depend on the topology of the site.  Depending on the 

terrain of the site there may need to be an influent or effluent lift station to insure that 

there is enough hydraulic grade to allow for the wastewater to flow through each process 

by gravity.  Typically when designing a wastewater treatment plant the site location is the 

first step in the design process. 

 

Headworks 

 

The headworks of the wastewater treatment plant utilizes mechanical methods to separate 

pollutants from the wastewater.  Additionally, the headworks separate out particles that 

can damage more sensitive equipment further downstream in the treatment process.   

 

The wastewater will enter the plant site via Section 4 gravity interceptor.  The influent 

box will spilt the flow into two channels leading into the headworks.  Depending on the 

site used for the wastewater treatment plant the influent box may be a lift station to insure 

there is enough hydraulic grade to allow wastewater to flow by gravity. 

 

The first treatment component for the wastewater treatment plant is typically a bar screen 

followed by a fine screen.  These treatment devices will screen inorganics and solids out 

of the wastewater.  There should be two screening channels for plant redundancy.  

 

The next process in the headworks is fine screening.  Fine screens should be a manual 

stair screening process to remove fine solids and inorganics.  Additionally, two screens 

should be built for redundancy; however, the second screen could be built in Phase II. 

 

A grit chamber should be built after the fine screening process in the wastewater 

treatment plant.  The grit chamber will remove grease and grit from the flow stream.  A 



McGee Bend Regional Wastewater System Planning Report  

Lockwood, Andrews & Newnam, Inc. 25 Final Report 

grit chamber is essential in removing many of the odors and odor carrying substances, 

such as grease.  This process should be planned for Phase II development of the 

wastewater treatment plant, because as the plant increases in capacity there will be a 

greater need for better odor control processes at the site.  

 

Additionally, as part of the headworks, a solids dewatering auger will be needed to 

dewater screenings collected from the bar and fine screens.  Any waste liquid left over 

from the auger should be returned to the influent box.  

 

Flow Splitter 

 

A splitter box will spilt the flow between the headworks and the oxidation ditch basins.  

The effluent from the headworks and the Return Activated Sludge (RAS) line will flow 

into the influent box.  Flow will be spilt via two effluent sharp crested weirs.  

 

Oxidation Ditch  

 

The biological treatment for the McGee Bend WWTP will be provided by an oxidation 

ditch treatment system.  Oxidation ditches are in widespread use through out Texas and 

the country.  These systems are proprietary and can achieve nitrification and de-

nitrification by using biological treatment to remove dissolved organics from the 

wastewater.  Depending on the level of treatment required in the discharge permit, brush 

rotors and/or aerators, can be added to the process at a minimal relative cost.  An 

oxidation ditch will require a large footprint for the basin, so most of the cost for this 

treatment unit will be based on volume of concrete needed for the basin.  

 

The advantage to using an oxidation ditch for wastewater treatment is that these basins 

are low in operational and maintenance costs.  Additionally, oxidation ditch basins are 

easy to operate because the biological processes are contained internally inside the basin.  

A DO probe can be added to the air rotors to vary the speed of the rotor based on the 

amount of DO in the wastewater.  The operating point for these aerators should be 



McGee Bend Regional Wastewater System Planning Report  

Lockwood, Andrews & Newnam, Inc. 26 Final Report 

determined during preliminary engineering.  The plant will ultimately have two oxidation 

basins with additional space on the plant site to expand to a third treatment train, for 

future service on the site.  The second treatment basin should be built during Phase II.   

 

 

Flow Splitter 

 

A splitter box will spilt the flow between the oxidation ditch and the clarifier.  The box 

can allow flexibility in the plant operations by being able to close divert wastewater to 

other treatment trains.  The flow will be spilt via two effluent sharp crested weirs.   

 

Clarifier  

 

The secondary upflow clarifier will follow the oxidation ditch in the treatment process.  

The Clarifier is responsible for separating organic solids from the waste stream.  The 

secondary clarifier allows particles to settle out depending on detention time in the basin.  

The solids will settle out in the bottom of the basin and the solids will either return to the 

oxidation ditch to inoculate the reactor or be sent to solids processing as waste sludge.  

Clarified liquid will flow over saw tooth weirs around the perimeter of the basin.  

 

There will be two 50-ft diameter clarifiers built during Phase I of the project.  Because 

clarifiers have many mechanical components, it is important to have redundancy in the 

system for this process unit.  In addition, during low flow operations in Phase I of the 

construction process, one secondary clarifier could be used to bulk solids for the waste 

activated sludge (WAS) line, until the aerobic digester can be built for Phase II. 

 

RAS/WAS Pumps 

 

There will be two Return Activated Sludge (RAS) pumps and one Waste Activated 

Sludge (WAS) pump.  These pumps will be used to pump sludge from the clarifier to the 

solids management buildings and to the oxidation ditch flow splitter.   



McGee Bend Regional Wastewater System Planning Report  

Lockwood, Andrews & Newnam, Inc. 27 Final Report 

 

These pumps should be self-priming belt driven Variable Frequency Drive (VFD) pumps.  

A self-priming pump is needed to insure that 3-inch solids can be passed through the 

pump.  The pumps should be equipped with a VFD to increase or decrease speed of the 

pump based on the amount of solids collected from the clarifiers.  Two RAS pumps will 

be needed for redundancy and the WAS pumps could have capabilities to pump RAS as 

well.  The operating points for these pumps should be determined during preliminary 

engineering.  

 

Disinfection  

 

The clarified wastewater from the clarifier is treated effluent must be disinfected before 

discharged into the receiving stream.  Ultraviolet (UV) radiation is a process used to 

disinfect bacteria by damaging DNA strands.  This type of treatment process is utilized 

often instead chlorination because there are no chemical costs involved. Additionally UV 

does not leave a residual; therefore residual removal is not required before discharging 

into receiving stream.  

 

There will be two parallel UV channels.  The UV system can either be horizontally 

mounted systems or vertically mounted.  A jib crane will be needed to lift UV units out of 

the channel for cleaning and bulb replacement.  At the end of the disinfection process a 

flow meter or parshall flume will be utilized to determine discharge flow.  

 

Non Potable Water System  

 

The non potable water system (NPS) will be used through out the plant for various uses.  

There should be two pumps for the NPS, one to supply enough pressure throughout the 

plant and one to supply water service to the belt filter press.  

 

 

 



McGee Bend Regional Wastewater System Planning Report  

Lockwood, Andrews & Newnam, Inc. 28 Final Report 

Decant Lift Station 

 

The decant lift station will be used to lift dewatered liquids to the headworks of the plant.  

There should be two pumps for the decant lift station for redundancy.  The waste liquid 

from aerobic digester and belt filter press will be transported to the station.  

 

Solids Management  

 

Solids from the WAS pump will be sent to the solids management building.  Solids 

typically go through thickening before dewatering.  Typically an aerobic digester is 

utilized to process and thicken sludge over several days.  Then typically sludge is 

dewatered through a belt filter press.  

 

During Phase I, the secondary clarifier will be used for solids bulking instead of an 

aerobic digester.  Phase II should include the construction of two dual aerobic digesters, 

for thickening. 

 

The 1.0 meter belt filter press will be housed inside the solids management building, and 

will be sized to run during five day weeks.  The dewatered sludge will be collected in 2 - 

25 cubic yard roll off boxes and sent to a composting facility off-site.  

 

Site Layout and Plant Siting  

The wastewater treatment site should be located in an area south of RR 255 and west of 

FM 1007.  The plant should also be located close to the tributary of Beef Creek to insure 

that treated effluent can be discharged without pumping.  Also it is important when 